
 
Initial Environmental Examination 
Status:  WB Final Review 
Date: 14th February, 2021 
 
 
 
 
 
 
 
 

SOLOMON ISLANDS URBAN WATER SUPPLY AND 
SANITATION SECTOR PROJECT 
 
HONIARA CITY URBAN WATER SUPPLY 
SUBPROJECTS – Kongulai Water Treatment Plant 
and Pipeline Project  
 
 
 
 
 
 
 

Prepared by Solomon Water, Solomon Islands for the Asian Development Bank 
 
 
 

The initial environmental examination is a document of the borrower. The views expressed 
herein do not necessarily represent those of ADB’s or World Bank’s Board of Directors, 
Management, or staff, and may be preliminary in nature. 

 
 

In preparing any country program or strategy, financing any project, or by making any 
[...]
Triggered 
 

The project involves construction works in modified urban 
and peri-urban areas, where it is unlikely that 



 

 
 

9 

 

Safeguard Policies Main Objective Applicability Application to the Project 

 development projects that it 
finances. 

 
 

Physical cultural resources are 
important as sources of valuable 
scientific and historical information, 
as assets for economic and social 
development, and as integral parts of 
a people’s cultural identity and 
practices. 

 
OP 4.11 defines physical cultural resources as 
movable or immovable objects, sites, 
structures, groups of structures, and natural 
features and landscapes that have 
archaeological, paleontological, historical, 
architectural, religious, aesthetic, or other 
cultural significance. 

 
Depending on the project and the nature of 
its impacts, various instruments can be 
used. An Environmental Assessment 
capturing impacts on physical cultural 
resources is required for the project and 
sub-projects. 

unknown physical cultural resources will be encountered.  
 
However, a Chance Find procedure is to be included in the 
CEMP to ensure appropriate measures are taken in the 
event cultural resources are encountered.   The chance find 
procedure is a project-specific procedure that outlines 
what will happen if previously unknown heritage resources, 
particularly archaeological resources, are encountered 
during project construction or operation. The procedure 
includes record keeping and expert verification procedures, 
chain of custody instructions for movable finds, and clear 
criteria for potential temporary work stoppages that could 
be required for rapid disposition of issues related to the 
finds. It is important that this procedure outlines the roles 
and responsibilities and the response times required from 
both project staff, and any relevant heritage authority, as 
well as any agreed consultation procedures. 3 
 
There are several graves of cultural importance, within the 
perimeter of the SW land where the WTP is being developed.  
Grave sites will be kept outside of the permanent fencing, but 
within the SW leasehold land.  This will prevent development 
by other parties.  Existing road access has and will be 
maintained to the graves.  It is unlikely that SIG will create a 
legal, gazette road here, although existing use is recognized 
and maintained.  SW will provide written guarantees to 
families, regarding on-going access to the graves. 
 
 

                                                             
3  
Guidance Note 8 - International Finance Corporation 
 



 

 
 

10 

OP 4.12 Involuntary 
Resettlement 

The objective of this policy is to 
(i) avoid or minimize involuntary 
resettlement, where feasible and 
explore all viable alternative project 
designs; (ii) assist displaced people in 
improving their former living 
standards, income earning capacity, 
and production levels, or at let in 
restoring them; (iii) encourage 
community participation in planning 
and implementing resettlement; and 
(iv) provide assistance to affected 
people regardless of the legality of 
land tenure. 

This policy does not cover only physical 
relocation but any loss of income sources 
resulting in: (i) relocation or loss of shelter; 
(ii) loss of assets or means of livelihood; (iii) 
loss of income sources or means of 
subsistence, whether or not the affected 
people must move to another location. This 
policy also applies to the involuntary 
restriction of access to legally designated 
parks and protected areas, resulting in 
adverse impacts on the livelihood of the 
displaced persons. 

 
In these cases, the World Bank requires the 
establishment of a Resettlement Action Plan 
(RAP), based on the Resettlement Policy 
Framework (RPF) for any project or sub-
project. 

Triggered 
 

The project involves the development of new water 
supply and upgraded pipeline infrastructure. Involuntary 
resettlement will take place at a limited scale. 

 
A Resettlement Policy Framework (RPF) has been 
prepared to assess potential impacts and outline 
measures to avoid, mitigate or manage these impacts. 
Since land access is required and a limited number of 
people are displaced, a Resettlement Action Plan (RAP) 
has been developed, based on the RPF. Communities will 
be consulted to ensure there are no pending issues. A 
formal grievance redress mechanism has been 
established to channel and manage potential grievances 
arising during project implementation. 



 

 
 

11 

4 PROJECT DESCRIPTION 
 
4.1 Project Objectives 

 

29. Honiara City is the capital of Solomon Islands situated on Guadalcanal Province. It has been growing 
rapidly over the recent decades with a total population of 64,606 from 2009 census with an average 
annual population growth rate of 2.7% and the current population is expected to double in the next 15-
20 years. 

30. Current water production in Honiara is 32ML and the Kongulai water source supplies 15 ML/d or 40% of 
this demand. This same abstraction of water will continue to occur when the upgrade to the Water 
Treatment Plant has been completed.  The supply is currently untreated other than dosing with chlorine 
(sodium hypochlorite) for disinfection. 

31. The completion of the Water Treatment Plant (WTP) and the 1.65km pipeline upgrade to the Tasahe 
Reservoir in 2023 will enable the continuous supply of treated water in all weather conditions. This project 
is part of Solomon Water’s obligation to provide a better service to its customers in the Honiara City 
including WHO drinking water quality to the City’s population.  

32. Turbidity in Kongulai Spring, during flood events can peak at 500 NTU (Nephelometric Turbidity Unit), and 
20 NTU can be exceeded for around 20 days per year.  At these turbidity levels, supply is shut down 
resulting in no water supply being available to consumers. Solomon Water’s revenue stream is directly 
linked to usage; meaning any limitations on supply directly impacts revenue and business performance as 
well as loss of supply impacting consumers and their access to a healthy water supply. 

33. The objective of the project is to enable continuous supply from the Kongulai water source throughout 
the year, in association, with improved water quality treatment to meet WHO Water Quality Guidelines 
for potable water. This will be achieved by building a water treatment/filtration plant at Kongulai and 
upgrade a 1.65 km pipeline to the Tasahe Reservoir. 

34. The project site is at the existing Kongulai water source (see Appendix B – site photos) The land is held as 
Perpetual Estate (PE) by Michael Hanikouna (one of the Trustees for the land) and is designated Kongulai 
water source area. The location and aerial photo of the proposed Kongulai Water Treatment Plant Project 
site is shown in Figure 1. A schematic of the proposed water treatment plant is shown in  .  The current 
Solomon Water Pump station site is shown in 



 

 
 

12 

, a schematic detailed design plan in Figure 4 and a  site plan shown in Figure 5. The upgraded 1.65 km 
pipeline route to Tasahe Reservoir is shown in Figure 6.  

 



 

 
 

13 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1: Location of proposed Kongulai WTP and Tasahe Reservoir 



 

 
 

14 

 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

 
Figure 2: Schematic of the proposed Kongulai Water Treatment  Plant Project 



 

 

 

15 

4.2 Site Information 
 

35. The Site is located South-West of central Honiara in the Tandai ward of Guadalcanal Province. The location 

of the proposed project based on project base point is as follows: 

N = 956477.5409m 

E = 599872.159m 

36. The Site is accessed from Tavioa Ridge. 

37. There will be compensation for local gardens, fruit trees and crops in the vicinity of the proposed project 

site. Compensation and easement rights will be pursued as a negotiated agreement between SW and the 

affected party.  Any land and easement agreement process to be followed by the project will be guided 

by the related process as described under the Land and Titles Act and ADB Safeguard Policy Statement: 

Safeguard Requirements 2 - Involuntary Resettlement for negotiated agreements and the WB OP 4.12 

Resettlement guidelines.   

38. SW are in the process of finalizing a detailed budget incorporating all costs related to: i) consultations and 

negotiations, ii) cash compensations, iii) any related costs of land easement, access and ROW 

requirements. An initial estimate for all items related to Resettlement Plan implementation has been 

documented.   

39. The RPF for the project was approved in March 2019 and the RAP in June 2019.   Consultation with the 

Kongulai community is ongoing.  A Grievance Redress Mechanism (GRM) and process has been 

established to address grievances at all levels. The GRM process is detailed in Section 8. 

40. As outlined in the RPF SW have appointed a national person for land/resettlement issues within the PMU, 

and recruited an international social/resettlement specialist who together, will coordinate with the 

Ministry of Lands, Housing and Survey (MOLHS), Ministry of Agriculture and Livestock (MoA&L), local 

provincial government and other relevant agencies to support the safeguards work.  ToR for the national 

land management/resettlement officer are provided in Annex 4 of the RPF. Implementation and impact 

of the RP will be monitored by SW and monitoring reports will be submitted on an agreed timeframe to 

the ECD, WB and the ADB.  

 

 



 

 
 

16 

Figure 3: The current Solomon Water Pump Station Site at Kongulai Spring 



 

 
 

17 

 
Figure 4: Detailed Design of the Treatment Process 

 



 

 
 

18 

 
Figure 5: A site plan of the proposed upgraded water treatment plant 

Grave 



 

 
 

19 

 
Figure 6: The pipeline route (1.65km) from the Kongulai WTP to Tasahe Reservoir 



 

 
 

20 

4.3 Existing Condition 
 

41. The current Kongulai Spring source is untreated and SW utilizes dosing of chlorine (sodium hypochlorite) 
for disinfection. Surface water inflows to the limestone cave network influence the water quality of the 
Spring, and during high rainfall periods turbidity increases, and the supply has to be shut down to maintain 
minimum water quality requirements for the health of the community. 

42. The feasibility study and detailed design undertaken by BECA International Consultants Ltd has 
recommended the treatment process which consists of: 

 
• Coagulation with PACI (Poly-aluminum chloride); 
• Optional poly dosing as a flocculant aid when required; 
• Clarification using lamella plate clarification; 

• Media filtration using deep bed dual media filtration; 
• Chlorine Disinfection (Chlorine Gas); 
• Chlorine Contact/Reservoir Storage; and 
• Pond separation of solids from clarifier sludge and filter backwash. 

 

43. Four by 920 kg gas cylinders will be on site at any one time. These are contained within a building 
compliant with AS/NZS2129, with only 2 cylinders connected to the system at any time in a duty/standby 
configuration set up for automatic switch over. Preliminary consumption based on a dose rate of 1.2g/m3 
estimates 6500kg per annum will be consumed.  

44. This process is recommended due to the following attributes: 
 
• Will provide appropriate treated water quality, meeting World Health Organization Drinking Water 

Quality Guidelines. 
• Relatively low complexity, being the lowest complexity available technology to meet performance 

requirements. This will aid the future operation and maintenance of the plant; 
• Low energy use; and 

• Expected to be similar treatment process to the proposed future Lungga water source. 
 

4.4 Site Selection for the Construction of Water Treatment Plant 
 

45. Several alternative sites were investigated by Solomon Water with the support of BECA International 
Consultants Ltd, for ease of constructing a conventional WTP.  

46. The existing Kongulai Spring Pump Station Site was selected as local landowners are actively liaising with 
Solomon Water to make additional land available, including resettlement of existing households to cater 
for the construction of the Plant. A land area of  14,882 m2 to be put aside for the expanded WTP, and 
1500m2 for resettlement housing has been negotiated with the landowners.4 While the sellers of the land 
had a meaningful choice to refuse any sale, they were, in fact, actively looking to sell land, and happy that 
SW wanted to buy the land.  The absentee owner (perpetual title holder) of the resettlement site who 
resides in New Zealand, negotiated the sale for market valuation.  The site was vacant, so no persons were 
displaced.  No one else has rights to that parcel of land, so there were no social impacts. A copy of the 
contract for the sale of land between SW and Alice Luaseuta , can be found in Annex 1(b) of the RAP/LARP, 
confirming that the land is sold by one owner, free of encumbrances with vacant possession. Figures 7 
and 8 are maps showing the escarpment area is vacant, where new houses are proposed to be built. The 
current land users of the WTP site are one extended family, who have only squatters’ rights and are living 
on land that is in Perpetual Estate tenure with one of the paramount leaders of the area.  The displaced 
family of eight households (41 people) had formerly no legal land rights, but with resettlement, to SW 

                                                             
4 The RAP/LARP contains a list of consultations undertaken with landowners, in Annex 4. 



 

 
 

21 

acquired land (in Perpetual Estate) they will be issued with a Fixed Term Estate title to the land, improving 
their status. SW after purchasing land from Alice Luaseuta (current owner of the resettlement land), will 
get PE title, then will further subdivide the parcel 191-074-10 to accommodate the access 
road, and the plots for the displaced family. Resettlement agreements with details of compensation 
payments can be found in Annex 7 of the RAP/LARP.  Arrangements are being made (at the request of the 
whole family), to issue title in the name of the father and eldest son, as is customary, and in order to 
maintain a culturally acceptable concept of ‘communal’ ownership, where elders hold the title in trust for 
the wider family.  SW will then arrange for the land to be surveyed and subdivided.  CoL will be requested 
to give FTE leases to the resettled family.  

47. The environmental values of the site are low as the site is highly modified with crops and housing as the 
dominant land use. Sensitive receptors during the construction phase will be nearby relocated households 
or a small number of households downstream of the site, however any impacts will be mitigated by works 
being undertaken during day time with well documented environmental controls for noise, air and 
sediment control amongst others.    

48. The existing site with houses to be relocated is shown in Figure 7.   Eight houses and 41 residents are to 
be relocated to houses within 100 m of the existing households (see Figure 8) to maintain proximity to 
existing unaffected garden land and hunting grounds. The environmental values of this new site are also 
low with the existing vegetation highly modified dominated by extensive introduced grasslands.   The land 
is of equivalent size and quality to the residential plots of current users. During operations, there will be 
little or no impact on these or downstream communities. Contractors will be required to restore 
temporarily used land to original conditions before returning it.  The PMU will ensure that the contractor 
has operated within the land area boundaries agree with the landowners. 

 

 
Figure 7: Proposed WTP site area with houses to be re-located marked with an X. 



 

 
 

22 

 
Figure 8: The location of the new houses including new road construction 